


AS-401 BH

PARTS LIST
REF. PART DESCRIPTION QTY. REF. PART DESCRIPTION
NO. NO. NO. NO.
1 R-774 Washer, Large 2
2 B-1674P 5/16" Hex Lock Nut 3 28 F-590 Wheel
3 B-3546 Transport Lock 1 29 R-803 Handle Grip (Large)
4 B-4030 1/4" Wing Nut 1 30 R-892-10 Clevis Strap
5 B-5423 Aerator Tine 1 32 1M1020P Hex Bolt, 5/16" x 1-1/4"
6 B-5922 Logo Decal 1 33 1M1644P Hex Bolt, 1/2" x 2-3/4"
7 B-5718-10 Hopper Assembly 1 34 10M0808P Carriage Bolt, 1/4" x 1/2"
8 K-654 Agitator Kit (Hwd. Incl.) 2 35 10M1032P  Carriage Bolt, 5/16" x 2"
9 B-5720-10 Agitator Shaft Assembly 1 36 20M0808P  Round Head Screw, 1/4" x 1/2"
10 B-5726-10  Shutter Assembly 1 37 20M1008P Round Head Screw, 5/16" x 1/2"
11 B-4713 1/2" Washer 3 38 20M1012P Round Head Screw, 5/16" x 3/4"
12  B-4715 Calibration Plate 1 39 2M1016P Hex Bolt, 5/16" x 1"
13 B-4841-10  Flow Control Lever Assembly 1 40 30M0800P Hex Nut, 1/4"
14 B-4719-01  Shutter Link 1 41 30M1000P Hex Nut, 5/16"
15 R-1946 Safety Decal 1 42 31M1600P Hex Jam Nut, 1/2"
16 B-5722 Tine Shaft Assembly 1 43 V-302P Pop Rivet (short)
17  B-4724 Drive Chain 1 44 40M0800P Lock Washer, 1/4"
17A B-4724-1 Connector Link 1 45 40M1000P Lock Washer, 5/16"
18 B-5425 Spacer/Bearing Tube 22 46 40M1600P Lock Washer, 1/2"
19  B-4726 Chain Shield 1 47 45M1111P  Flat Washer, 5/16"
20 B-5468-10 Tow Bar 2 48 45M1717P Flat Washer, 1/2"
21 B-5728-10 Wheel Support Assembly 1 49 50M0524P  Cotter Pin, 5/32" x 1-1/2"
22 B-4731-10 Lift Handle 1 50 B-5521-10 Center Support
23 B-4732 5/8" Square Bearing (Large) 3 51 B-3861 Drawbar Pin
24 B-4733 Vinyl Grip (Small) 1 52 D-146P Hairpin Cotter
25 B-4747 Tension Spring 1 53 B-4307 1" (Large) "E" Ring
26 B-4768 5/8" Washer (Thin) 3 54 F-621S 1/2" "E" Ring (Agitator)
26A B-5456 5/8" Washer (Thick) 4 55 F-577 5/8" (Small) "E" Ring
27 F-383 1/2" Square Bearing 2
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